Belitic Calcium
Sulfoaluminate Concrete

Runway

Looking back after 23 years in service

by Omkar Deo, Neel Bhuskute, Eric Bescher, Naga Pavan Vaddey, and Jose Pacheco

hen built in 1969, what is now Runway 16C/34C at
Wthe Seattle-Tacoma International Airport (Sea-Tac),

Seattle, WA, USA, consisted of 20 x 20 ft
(6.1 x 6.1 m), 14 in. (356 mm) thick panels constructed using
ordinary portland cement (OPC) concrete. Over a 13-year
period starting in 1994, more than 500 of these panels were
removed and replaced with 18 in. (457 mm) thick panels
constructed using belitic calcium sulfoaluminate (BCSA)
cement concrete.

To ensure airport operations were minimally affected, the
specification limited runway closure from 10:30 p.m. to 6:00 a.m.
The concrete was therefore required to achieve a flexural
strength of 500 psi (3.4 MPa) at 6:00 a.m. or 4 hours after
placement. Further, a flexural strength of 650 psi (4.5 MPa)
was required at 28 days. The project was completed
successfully, with two replacement panels constructed per
shift, most concrete placements finished by 3:00 a.m., and all
replacement panels meeting the required strengths.

A panel constructed in 1997 was removed in 2012,"? and
beams were cut from this panel and were tested at the
University of Oklahoma in 2013. Tests revealed a flexural
strength of 1160 psi (8.0 MPa)—a considerable strength gain
relative to specimens cast and tested in 1998 at the CTLGroup
laboratories (what was then CTL) in Chicago, IL, USA.
Further, cyclic tests revealed that the concrete retained high
resistance to fatigue. Beams formed and tested in 1997 were
reported to have 87 years of fatigue life based on the 20-year
design of 1,150,000 cycles of loading by an MD-11 design
aircraft. Beams tested after 15 years of service in the runway
were shown to have 100 years of fatigue life.

Additional panels were removed in 2020, resulting in an
opportunity to further evaluate the long-term performance of
the BCSA cement concrete. Sections of a runway panel were
subjected to laboratory testing at CTLGroup in 2021, after

roughly 23 years in service. This article discusses the findings
of this evaluation.

BCSA Concrete

BCSA cement concrete is primarily used where rapid
strength gain, high durability, and low shrinkage are desired.
The unique property of this concrete is that it sets in
approximately 15 minutes and is ready for traffic in only
about an hour. BCSA cement also has lower limestone content
and requires lower kiln temperature compared to OPC,
leading to total CO, emissions of only 1654 1b (750 kg) per
ton of BCSA cement produced.’ This equates to a reduction in
carbon footprint by nearly 25% compared to OPC.

Hydration of BCSA cement involves the reaction of each
of its phases. Depending on the availability of sulfates, the
hydration products may vary. However, ettringite is the
cement’s main strength-imparting component. The rapid
formation of ettringite provides high early-age strength, while
the hydration of belite provides the later-age strength.
Detailed hydration reactions are explained in the literature.**

Mixture properties

Table 1 provides the mixture proportions and fresh
properties, including slump, air content, unit weight, and yield
of the BCSA concrete used in the project. The mixture design
was developed and evaluated by testing concrete beams
according to ASTM C78/C78M, “Standard Test Method for
Flexural Strength of Concrete (Using Simple Beam with
Third-Point Loading),” and per ASTM C666/C666M,
“Standard Test Method for Resistance of Concrete to Rapid
Freezing and Thawing.” Special cement concrete pavement
specifications (Item P-503) were developed with the help of
the Federal Aviation Administration (FAA) for this project.
These specifications were in addition to the normal FAA Item

www.concreteinternational.com | €i | FEBRUARY 2023 27



Table 1:

BCSA concrete mixture proportions and fresh properties

Amount or
Material or fresh property value
BCSA cement (Rapid Set®), Ib/yd® (kg/m3) 650 (385)
Fine aggregate, Ib/yd? (kg/m?) 1030 (611)
1.5 in. (38 mm) coarse aggregate, Ib/yd® (kg/m?) 1010 (599)
3/4 in. (19 mm) coarse aggregate, Ib/yd? (kg/m?) 1010 (599)
Air-entraining admixture (Daravair®), fl oz/yd® (mL/m?) 6.5 (250)
Water-reducing admixture (mL-3309), fl oz/yd? (L/m?) 228 (8.82)
Set-retarding admixture (Recover®), fl oz/yd® (L/mq) 176 (6.81)
Water, Ib/yd? (kg/m?) 245 (145)
Water-cement ratio (w/c) 0.38
Slump, in. (mm) 6.5 (165)
Air content, % 5.10
Unit weight (density), Ib/ft® (kg/mq) 144 (2307)
Yield, & (m?) 27.4 (1.01)

Fig. 2: BCSA runway slab sample is prepared for cutting at the
CTLGroup’s laboratory
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P-501, Cement Concrete Pavement specifications,® that apply
to the conventional concrete airport pavements.

Extraction of Slab Sections

As part of the Port of Seattle’s 2020 Airfield Pavement and
Supporting Infrastructure Replacement Projects, a4 x4 x 1.5 ft
(1.22 x 1.22 x 0.45 m) slab was removed from a taxiway and
submitted for laboratory testing. The wearing surface showed
light to moderate abrasion (Fig. 1). Dowels at a depth of 8 in.
(200 mm) from the surface were located on one side of the
slab section at a spacing of about 13.5 in. (345 mm).

In the fall season of 2020, the slab section was delivered to
the CTLGroup laboratory, where it was sawn per ASTM C42/
C42M, “Standard Test Method for Obtaining and Testing
Drilled Cores and Sawed Beams of Concrete,” using the
equipment shown in Fig. 2. Concrete beams with a nominal
dimension of 6 x 6 x 20 in. (150 x 150 x 510 mm) were
extracted for fatigue and flexural strength testing from the
upper and lower halves (~8.5 in. [216 mm] each) of the slab.
This operation required precise sawing to maximize the
number of specimens with the exact nominal dimensions as
those used in the evaluation conducted in 1998. After
extraction, the sawn beams were stored in saturated limewater
until testing. In addition to sawn beams, core specimens were
extracted and conditioned, also per ASTM C42/C42M. In
addition to compressive strength tests, core specimens were
used for pore solution analyses, carbonation depth
evaluations, and petrographic evaluations (per ASTM C856/
C856M, “Standard Practice for Petrographic Examination of
Hardened Concrete”). Samples were also examined using a
scanning electron microscope (SEM).

Results and Discussion
Compressive and flexural strengths

After extraction, core specimens were subject to
compressive strength per ASTM C39/C39M, “Standard Test
Method for Compressive Strength of Cylindrical Concrete
Specimens.” Prior to testing, the specimen ends were ground
and conditioned per ASTM C42/C42M. Specimens with
nominal dimensions of 4 x 6.5 in. (100 x 165 mm) were tested
at a loading rate of 35 psi/s (241 kPa/s), and the appropriate
correction factor was applied. The average corrected
compressive strength of the BCSA concrete specimen was
about 9600 psi (66.2 MPa), which can be considered
reasonably high compared to cored specimens of typical
portland cement concrete (PCC) of this age.” The failure mode
of the cored specimens was Type 1, indicating reasonably
well-formed cones on both ends.

The average modulus of rupture or flexural strength of the
beams cut from the upper half of the slab and measured per
ASTM C78/C78M was 875 psi (6.0 MPa), while the average
value for the beams from the lower half of the slab was 860 psi
(5.9 MPa). A loading rate of approximately 150 psi/s
(1034 kPa/s) was applied during the testing, and the fracture
patterns for all the beams were observed to be within the



middle third of each. While the test results indicated a lower
average value compared to what had been determined in 2012,
the flexural strength was still more than 30% greater than the
specified 28-day strength.

Fatigue testing

Flexural fatigue testing was performed with an ASTM C78/
C78M setup of an MTS unit instrumented for cyclic loading,
as shown in Fig. 3. Test specimens for fatigue testing were
extracted from the upper portion of the concrete slab at about
1 in. (25 mm) below the surface. The top 1 in. concrete was
removed to avoid issues related to surface imperfections that
would affect the application of the load or the stress distribution
at the concrete surface. Figure 4 shows the correlation
between the fatigue results—that is, the number of load
applications to failure, N, versus stress ratio, S (normalized),
for the specimens tested at the CTLGroup laboratory in 2021,
labeled “2021 CTL Tests.” It is observed that some specimens
tested at the same stress ratio show a wide discrepancy in the
number of load applications to failure. Excess sawing may
have enhanced the porosity or created other defects in the
specimens, leading to an improper assessment of fatigue life.

Fig. 3: Fatigue testing setup
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Fig. 4: A comparison of fatigue test results of BCSA concrete,
including data from the slab sample taken from the Sea-Tac airport
in 2021, the data obtained by the CTLGroup during the rehabilitation
project, and data obtained in 2013 at the University of Oklahoma

In the same figure, a comparison is also made with similar
tests carried out on the Sea-Tac slab specimens at CTLGroup
and the University of Oklahoma in 1998 and 2013, respectively.

A comparison of the 2021 tests of BCSA specimens is also
made with a comprehensive set of results compiled for PCCs
by the Portland Cement Association (PCA). These results (see
Fig. 5) indicate that the performance observed after 23 years
of service correlates well with the PCA fatigue design curve.
When the stress ratio was less than 0.55, load applications
exceeding 1 million cycles were achieved, showing a
marginal effect on fatigue performance after 23 years in
service. Further, it should be noted that the BCSA specimens
had already been subjected to many load cycles at the onset of
each test, so the data points could be shifted to the right to
reflect the actual performance.

Pore solution chemistry

The pore solution of the concrete was evaluated by a
method described by Barneyback and Diamond.® A concrete
sample was crushed to remove coarse aggregate particles to
obtain at least 100 g (3.5 0z) of mortar. Subsequently, the
mortar sample was placed in a confined pressure vessel
subject to pressure up to 400,000 psi (2758 MPa) for up to
10 minutes of pressurized time. The chemistry of the pore
solution was determined through inductively coupled plasma
(ICP) and atomic absorption spectrometry (AAS) methods.
The average chemical composition of the extracted pore
solution and its pH are listed in Table 2. It is worth noting that
the pH of the paste was measured at 12.4.

During the extraction process, it was observed that
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Fig. 5: The 2021 fatigue test data of the BCSA concrete slab from
the Sea-Tac (red dots) in comparison to the PCA collected data

Table 2:
Pore solution chemistry of the BCSA concrete used at
Sea-Tac after 23 years of service in ppm

12,300

2940
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Fig. 6: Thin-section micrograph of hardened BCSA concrete, taken
using a plain-polarized light source. The field of view is 0.03 in.
(0.76 mm) across. Almost complete hydration is observed. The red
arrow indicates a trace of residual calcium sulfoaluminate cement in
the paste

extracting pore solution from a calcium sulfoaluminate system
was more challenging than from the OPC systems. Even at
pressures substantially higher and pressure durations
significantly longer than those needed for the OPC systems, a
total pore solution volume of up to 10 mL (0.3 fl oz) was
extracted. This volume is dramatically less than what would
otherwise be expected from conventional concretes after

23 years. The small volume of the extracted solution suggests
extremely low levels of free water in the BCSA concrete.
Because this water is known to affect corrosion, carbonation,
and alkali-silica reaction (ASR), the low amounts in this
concrete can indicate a higher resistance to corrosion and
carbonation compared to portland cement-based concretes.

Microstructure evaluation

Figure 6 shows the concrete micrograph from a core
specimen examined per ASTM C856/C856M. The sampled
concrete consisted of igneous rocks and fine-grained
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Fig. 7: A saw-cut cross section of the BCSA concrete core with pH
indicator (phenolphthalein), which imparts a magenta stain to
high-pH, non-carbonated paste but does not stain carbonated
concrete. Scale in inches (Note: 1in. = 25 mm)

sedimentary rocks. The calcium sulfoaluminate cement was
found to be almost fully hydrated with minor trace amounts of
unhydrated or partially hydrated cement grains (indicated with
ared arrow in Fig. 6), which would most likely be the belite
component. The carbonation depth was found to range
between 0.4 and 0.6 in. (10 and 15 mm), as shown in Fig. 7.
The estimated air content of the concrete was between 7 and
9%. The petrographic and SEM images showed no signs of
ASR or ASR gel formation (see Fig. 8).

Long-Term Performance

The BCSA cement concrete slab section taken after 23 years
of service in Sea-Tac Runway 16C showed no significant
signs of reduced performance or deterioration.
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Pista de concreto con cemento
sulfoaluminoso belitico

UNO

Retrospectiva luego de 23 arios de servicio

Por Omkar Deo, Neel Bhuskute, Eric Bescher, Naga Pavan Vaddey,

Luego de construirse en el 1969,
lo que ahora es la Pista 16C/34C en
el Aeropuerto Internacional Seattle-
Tacoma (Sea-Tac), en Seattle, WA, EE.
UU., consistia en losas 20 x 20 pies
(6.1 x 6.1 metros), por 14 pulgadas de
espesor construidas utilizando concreto
de cemento portland ordinario (CPO).
En un periodo de 13 anos, comenzando
en 1994, mas de 500 losas fueron
removidas y reemplazadas por losas
de 18 pulgadas (457 mm) de espesor
construidas utilizando concreto de
Cemento de Sulfoaluminato de Calcio
Belitico(CBSA).

Para asegurar que las operaciones
del aeropuerto fueran afectadas en lo
minimo, las especificaciones limitaron
que los cierres de pista fueran de 10:30
p.m. a 6:00 am. Por esta razén se
requeria que el concreto alcanzara un
esfuerzo en flexion de 500 psi (3.4 MPa)
a las 6:00 a.m. o0 4 horas luego de haber
sido fundido. Ademas, fue requerido un
esfuerzo en flexion de 650 psi (4.5 MPa)
alos 28 dias. El proyecto fue completado
exitosamente, construyendo dos losas
por jornada, terminando las fundidas de
concreto a las 3:00 a.m., junto con todas
las losas cumpliendo con los esfuerzos
requeridos.

and Jose Pacheco

En el 20122 se removié una losa
construida en 1997; de esta se cortaron
vigas que fueron ensayadas en el 2013 en
la Universidad de Oklahoma. Los ensayos
mostraron un esfuerzo a flexion de 1160 psi
(8.0 MPa) — un incremento considerable
comparado con los especimenes probados
en 1998 en los laboratorios de CTL Group
en Chicago, IL, EEUU.  Aun mas, los
estudios ciclicos mostraron que el concreto
retuvo altas resistencias a fatiga. Las vigas
que fueron creadas y probadas en 1997
reportaron tener una vida de fatiga de 87
anos, basado en un disefio de 20 afios con
1,150,000 cargas ciclicas de un avion MD-
11. Vigas que fueron probadas luego de 15
afnos de servicio en la pista mostraron tener
una vida de fatiga de 100 afos.

En el 2020 se removieron otras losas
adicionales, dando la oportunidad de seguir
evaluando el rendimiento a largo plazo de
un concreto con cemento CBSA. En el 2021
luego de casi 23 afios de servicio, secciones
de lalosa de la pista fueron sujetos a pruebas
de laboratorio en CTL Group. Este articulo
discute los hallazgos de esa evaluacion.

Concreto CBSA

El concreto de cemento CBSA es utilizado
primordialmente en situaciones en el que se
desea obtener altas resistencias de manera
rapida, alta durabilidad y baja retraccion.
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La unica propiedad de este concreto es que
fragua aproximadamente en 15 minutos y esta
listo para el trafico en alrededor de una hora.
El cemento sulfoaluminoso tiene bajo contenido
de caliza y requiere mas baja temperatura de
clinquerizacion comparado con el CPO, por lo
que lleva a una emision total de CO, de 1654Ib
(750kg) por tonelada de CBSA producido.® Esto
equivale a una reduccion en la huella de carbono
de casi un 25% en comparacién con el CPO.

La hidratacion de cemento CBSA
involucra la reaccion de cada una de sus fases.
Dependiendo de la disponibilidad de sulfatos,
los productos de hidratacion pueden variar. No
obstante, la etringita es el componente que mas
genera resistencia en el cemento. La rapida
formacion de etringita provee altas resistencias
a edades tempranas, mientras que la hidrataciéon
de la belita provee resistencia a edades tardias.**

oy L_ A s . e

Fig. 1 Muestra de losa CBSA de la pista, tomada después de 23 anos
de servicio

Propiedades de las mezclas

La Tabla 1 provee las proporciones para
las mezclas y propiedades en estado fresco,
incluyendo asentamiento, contenido de aire,
peso unitario y el rendimiento del concreto CBSA
utilizado en el proyecto. EIl disefio de mezcla
fue desarrollado y evaluado ensayando vigas
de concreto de acuerdo con la norma ASTM
C78/C78M, “Método de Prueba Estandar para
Concreto en Esfuerzo de Flexion (Utilizando
Cargas de Tres Puntos en una Viga Simple)”, y la
norma ASTM C666/C666M, “Método de Prueba
Estandar para la Resistencia del Concreto al
Congelamiento y Descongelamiento”.

Tabla 1: Proporcionamiento de mezcla del concreto BCSA
y propiedades en estado fresco.

Material o Propiedad en estado Cantidad o
fresco Valor
Cemento BCSA (Rapid Set®), 650 (385)
Ib/yd?® (kg/m?®)
Agregado Fino, Ib/yd® (kg/m?) 1030 (611)
1.5 in. (38 mm) agregado grueso, 1010 (599)
Ib/yd® (kg/m?3)
3/4 in. (19 mm) agregado grueso, 1010 (599)
Ib/yd?® (kg/m?)
Aditivo Incorporador de Aire 6.5 (250)
(Daravair®), fl oz/yd® (mL/m?)
Aditivo Reductor de Agua (mL-330°), 228 (8.82)
fl 0z/yd3 (L/m3)
Aditivo de Retardacion de Fraguado 176 (6.81)
(Recover®), fl oz/yd3 (L/m3)
Agua, Ib/yd3 (kg/m?) 245 (145)
Relacion Agua-Cemento (w/c) 0.38
Asentamiento, in. (mm) 6.5 (165)
Contenido de Aire, % 5.10
Peso Unitario (densidad), Ib/ft3 (kg/m3) | 144 (2307)
Rendimiento, ft® (m?) 27.4 (1.01)

Fig. 2: Se prepara una muestra de losa CBSA para ser
cortada en el laboratorio de CTLGroup

Especificaciones especiales para
pavimentos de concreto (Articulo P-503)
fueron desarrolladas para este proyecto
con la ayuda de la Administracion Federal
de Aviacion (FAA por sus siglas en
inglés). Estas especificaciones fueron
una adicién al articulo normal de la FAA,
P-501, Especificaciones para pavimentos
de concreto® que son utilizados en la
construccion convencional de pavimentos
de concreto en aeropuertos.
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Extraccion de las secciones de losa

Como parte de los proyectos de Reemplazo
de Pavimentos de Aeropuertos e Infraestructuras
Secundarias de la Autoridad de Puertos de
Seattle para el 2020, se removid una losa de la
via de rodaje de 4 x 4 x 1.5 pies (1.22 x 1.22
x 0.45 metros) y fue sometida a pruebas en
laboratorio. La superficie de rodaje mostraba un
desgaste ligero a moderado (Fig. 1). Enuna cara
de la seccion de la losa se encontraron barras de
refuerzo a una profundidad de 8 pulgadas (200
mm) y espaciadas a unas 13.5 pulgadas (345
mm).

En la temporada de otofio del 2020, la
seccion de la losa fue entregada al laboratorio de
CTL Group, donde fue cortada de acuerdo a la
ASTM C42/C42M, “Método de Prueba Estandar
para Obtener y Ensayar Nucleos de Concreto
Taladrados y Vigas de Concreto Cortadas”,
utilizando el equipo mostrado en la Fig. 2. Se
extrajo vigas de concreto a un tamafio nominal
de 6 x 6 x 20 pulgadas de la parte superior e
inferior de la losa (~8.5 pulgadas [216 mm]
cada una) para realizar pruebas de fatiga y de
esfuerzo en flexion. Esta operacidon requiri
de unos cortes precisos para maximizar la
cantidad de especimenes con las dimensiones
nominales exactas como aquellas que se usaron
en la evaluacién realizada en 1998. Luego de
ser cortadas, las vigas se acondicionaron en
un bafio de agua de cal saturada hasta que
fueron utilizadas para las pruebas. Ademas
de las vigas cortadas, se extrajeron nucleos
de concreto y fueron acondicionados segun la
ASTM C42/C42M. Adicional a las pruebas de
resistencia a la compresion, los nucleos fueron
utilizados para analisis de la solucion de poros,
evaluacion de profundidad de carbonatacion, y
evaluacion petrografica (segun la ASTM C856/
C856M, “Practica Estandar para Examinacién
Petrografica de Concreto Endurecido”). Las
muestras también fueron examinadas utilizando
microscopia electronica de barrido (SEM).

Resultados y Discusion

Esfuerzos en
Flexion

Compresién vy

Luego de la extraccion, los nucleos de
concreto fueron sometidos a pruebas de
resistencia a la compresion de acuerdo a
la norma ASTM C39/C39M, “Método de
Prueba Estandar para Resistencia a la
Compresion de Especimenes Cilindricos
de Concreto”. Antes de ser ensayados,
los especimenes fueron acondicionados
segun la norma ASTM C42/C42M. Los
especimenes con dimensiones nominales
de 4 x 6.5 pulgadas (100 x 165 mm) fueron
ensayados con una velocidad de carga de
35 psi/s (241 kPals), y se les aplicé el factor
de correccién apropiado. La resistencia a
la compresion promedio corregida de los
especimenes de concreto fue de 9600
psi (66.2 MPa), lo cual es considerado
alto comparado con los especimenes de
un concreto de cemento portland (PCC)
de esta edad.” El modo de falla de los
especimenes fue Tipo 1, indicando que se
formaron conos a ambos extremos.

El' mddulo rotura promedio o
resistenciaalaflexion delasvigas cortadas
de la mitad superior de la losa y medidas
por ASTM C78/C78M fue de 875 psi (6.0
MPa), mientras que el valor promedio de la
vigas de la mitad inferior de la losa fue de
860 psi (6.9MPa). Una velocidad de carga
de aproximadamente de 150 psi/s (1034
kPa/s) fue aplicada durante el ensayo y se
observo que los patrones de fractura para
todas las vigas quedaron dentro del tercio
medio de cada una. Si bien los resultados
de las pruebas indicaron un valor promedio
mas bajo en comparacion con lo que se
habia determinado en 2012, la resistencia
a la flexiéon aun era un 30 % mayor que la
resistencia especificada a los 28 dias.
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Prueba de Fatiga

Pruebas de fatiga por flexidon
fueron realizadas con una unidad MTS
instrumentada para cargas ciclicas segun
la configuracién de la ASTM C78/C78M,
mostrado en la Fig. 3. Los especimenes
de prueba de fatiga fueron extraidos de la
parte superior de la losa, aproximadamente
1 pulgada (25 mm) por debajo de la
superficie. La pulgada superior de la losa de
concreto fue removida para evitar problemas
relacionados a imperfecciones de la
superficie que pudieran afectar la aplicacion
de cargas o la distribucién de los esfuerzos
en la superficie del concreto. La Figura 4
muestra la correlacidn entre los resultados de
fatiga esto es, el numero de cargas aplicadas
hasta fallar, N, versus la razén de esfuerzo,
S (normalizada), para los especimenes
probados en el laboratorio de CTL Group en
el 2021, denominados “Pruebas CTL 2021”.
Se observa que algunas probetas ensayadas
con la misma relacién de esfuerzo muestran
una gran discrepancia en el numero de
aplicaciones de carga hasta la rotura. Cortes
indebidos pudieron ocasionar un incremento
en la porosidad o haber creado defectos en
el espécimen, llevando a una evaluacion
incorrecta de la fatiga.

En la misma figura, se hace una
comparacibn con ensayos  similares
obtenidos de los especimenes de las losas
de Sea-Tac realizados en CTL Group vy la
Universidad de Oklahoma en 1998 y 2013
respectivamente.

Fig. 3: Configuracion de las pruebas de fatiga
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Fig. 4: Una comparacion de los resultados de las pruebas
de fatiga del concreto CBSA, incluyendo los datos de la
muestra de losa tomada del aeropuerto Sea-Tac en 2021,
los datos obtenidos por CTLGroup durante el proyecto

de rehabilitacion y los datos obtenidos en 2013 en la
Universidad de Oklahoma

De igual manera, se hace una
comparativa de las pruebas de concreto
CBSA realizadas en el 2021 vy el
compendio de resultados obtenidos por la
Asociacion de Portland Cement (PCA por
sus siglas en inglés). Estos resultados
(véase la Fig. 5) indican que el desempefio
observado luego de 23 afnos en servicio se
correlaciona bien con la curva de disefio
de la fatiga de la PCA. Cuando la relacion
de esfuerzo era menor de 0.55, se lograba
exceder 1 millén de ciclos de aplicacion de
cargas, mostrando un efecto marginal del
rendimiento de fatiga luego de 23 afios en
servicio. No obstante, se debe hacer una
nota sobre los especimenes de CBSA los
cuales ya habian sido sometidos a muchos
ciclos de carga al inicio de cada prueba,
por lo que los datos podrian desplazarse
a la derecha para reflejar el desempefio
real.
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12,300 | 2,940 | 573 | 4910 | 3690 | 124

Tabla 2: Composicién quimica de la solucion de poros del concreto
CBSA utilizado en Sea-Tac después de 23 afnos de servicio en ppm

Quimica de la solucioén de poros

La solucién de poros del concreto fue
evaluada por una metodologia descrita por
Barneyback and Diamond.? Se tomd una
muestra de concreto y fue molida para remover
los agregados grueso y asi obtener al menos
100 gramos (3.5 oz) de mortero. Subsiguiente,
las muestras de mortero fueron colocadas en un
recipiente de confinamiento a presién y sometido
a una presion de hasta 400,000 psi (2758 MPa)
por casi 10 minutos. La composicién quimica
de la solucién de poros fue determinada por los
meétodos de plasma acoplado inductivamente
(PAl) y espectrometria de absorcion atémica
(SAA). La composicién quimica promedio de la
solucién de poros extraida y su pH se muestran
en la Tabla 2. Cabe resaltar que el pH medido de
la pasta fue de 12.4.
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Fig. 5: Los datos de prueba de fatiga de 2021 de la losa de
concreto CBSA del Sea-Tac (puntos rojos) en comparaciéon con
los datos recopilados por la PCA

Durante el proceso de extraccion, se
observd que extraer soluciones de poros
de los sistemas de calcio sulfoaluminosos
demandé de mas trabajo en comparacion
a los sistemas CPO. Incluso a presiones
sustancialmente mas altas y duraciones de
presidn significativamente mas largas que
las necesarias para los sistemas CPO, se

Fig. 6: Micrografia de seccion delgada de hormigon
CBSA endurecido, tomada utilizando una fuente de luz
de polarizaciéon simple. EI campo de vision es de 0.03
pulgadas (0.76 mm) de ancho. Se observa una hidratacién
casi completa. La flecha roja indica un rastro de cemento
sulfoaluminato de calcio residual en la pasta

extrajo un volumen total de solucion de
poro de hasta 10 ml (0,3 fl oz).

Este volumen es dramaticamente
menor al que se esperaria de un concreto
convencional con mas de 23 afios de
servicio. El poco volumen extraido sugiere
que el concreto CBSA contiene niveles
extremadamente bajos de agua. Como
se conoce que el agua tiene un efecto en
la corrosion, carbonatacion, y la reaccion
alcali-silice (ASR), las bajas cantidades
en este muestran una alta resistencia
a la corrosién y la carbonatacién en
comparacién con los concretos de
cemento portland.

| superficie

carbonatada

Fig. 7: Una seccion transversal cortada con sierra un niucleo
de concreto BCSA con indicador de pH (fenoftaleina), que
genera una mancha magenta a la pasta no carbonatada de
pH alto y que no mancha el concreto carbonatado. Escala
en pulgadas (Nota: 1 pulg. = 25 mm)
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Evaluacion de microestructura

La Figura 6 muestra la micrografia de un nucleo de concreto segun el ASTM C856/C856M.
La muestra de concreto consiste en roca ignea y rocas sedimentarias de grano fino. EI cemento de
sulfoaluminato de calcio mostré estar completamente hidratado con bajas cantidades de particulas
no hidratadas o parcialmente hidratadas (indicado por una flecha roja en la Fig. 6), que muy probable
seria el componente belita. La profundidad de carbonatacién se mantuvo entre 0.4 y 0.6 pulgadas (10
y 15 mm), segun se muestra en la Fig. 7. El contenido de aire estimado del concreto fue entre 7 y 9%.
Las imagenes petrograficas y SEM no mostraron sefal de ASR o formacion de gel ASR (véase Fig. 8).

Fig. 8: A la izquierda, la imagen SEM de la region carbonatada de la superficie superior. Un vacio de aire esta revestido con depésitos de
carbonato de calcio. A la derecha, la imagen SEM del cuerpo de hormigén. Los huecos de aire estan revestidos con depdésitos de etringita.
La pasta en el cuerpo parece mas uniforme y densa que la regiéon carbonatada de la superficie superior.

Desempeno a largo plazo
La seccion de losa de concreto de cemento CBSA obtenida de la pista 16C del Sea-Tac luego
de 23 afnos de servicio mostré no tener ningun tipo de reduccidon en su desempefio o deterioro.
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